DEPARTMENT OF DESIGN AND CONSTRUCTION "
CITY AND COUNTY OF HONOLULUr LE E@Fi'

650 SOUTH KING STREET, 11™ FLOOR l
HONOLULU, HAWAII 96813 i

Phone: (808)768-8480 e Fax: (808)768-4567
Web site: www.honolulu.gov

DEC 2 3 5

ROBERT J, KRONING, P.E.
DIRECTOR

KIRK CALDWELL
MAYOR

MARK YONAMINE, P.E.
DEPUTY DIRECTOR

WW. PE 15-136
November 23, 2015
Mr. Scott Glenn, Acting Director
Office of Environmental Quality Control oo
State of Hawaii o0 3
235 South Beretania Street, Suite 702 So s
Honolulu, Hawaii 96813 = 5 7
== ¢
Dear Mr. Glenn: o N ™
(o]
T x
SUBJECT:  Sand Island Wastewater Treatment Plant 22 2 5
Finding of No Significant Impact 2z .

Ultraviolet Disinfection and Effluent Pump Station Odor Control S&/stem
[...]
proposes to construct a new odor control system (OCS) to serve the existing ultraviolet (UV)
disinfection and effluent pump station (EPS) facility at the Sand Island Wastewater Treatment
Plant (WWTP). The planned OCS improvements consist of the installation of an activated
carbon scrubber system, fans, ducts, and covers on the existing UV/EPS facility. The UV/EPS
facility is part of the Sand Island WWTP liquid treatment stream process. The installation of a
dedicated UV/EPS OCS to contain and treat foul air generated by the UV/EPS facility is
supported by the Phase 1 Condition Assessment prepared for DDC (RMTC 2012).

All proposed improvements and alternatives discussed in this EA are located within the Sand
Island WWTP on land owned by the State of Hawai‘i and identified by Tax Map Key (TMK)
parcel (1) 1-5-041: 005. The State of Hawai‘i grants use of the land to the CCH in accordance
with Executive Order No. 3939, issued in 2002. See Figure 2-1, Project Location, below. The
CCH Department of Environmental Services (ENV) owns and operates the Sand Island WWTP
facility. The CCH, DDC is responsible for overseeing the design and construction of facilities at
the Sand Island WWTP.

2.2 PROJECT PURPOSE AND NEED
The purpose of the project is to:

1) Ensure continued compliance with Hawai‘i State Non-covered Source Permit (NSP) No.
0216-05-N which requires that the hourly average concentration of Hydrogen Sulfide
(H2S) at the property line of the Sand Island WWTP be less than 25 parts per billion
(ppb);

2) Increase the reliability of the Sand Island WWTP by reducing the amount of H,S odor
and odor-related corrosion in the UV/EPS facility; and

3) Improve operating conditions of the Sand Island WWTP by reducing foul air.

In compliance with the NSP, WWTP personnel monitor and test twelve fence line stations
weekly. See Figure 2-2, Sand Island WWTP General Site Plan. A Phase 1 Condition
Assessment, was performed for the Sand Island Sewer Basin (SISB) involving extensive odor
monitoring throughout the Sand Island WWTP, with particular focus on the UV/EPS facility.
The Phase 1 Condition Assessment concluded that the UV/EPS facility was the main source of
the H,S measured at fence line Station 7. To ensure continued compliance with the NSP, a
dedicated UV/EPS odor control system (OCS) is necessary to contain and treat foul air being
released by this facility.

Sand Island WWTP, UV/EPS OCS - Final EA 3



SECTION 2 — Introduction

Figure 2-1: Project Location

[
%o 4
AN 4 -

Kapalama | Bq, :

it ) Drawbridge 17

Sand Island Wastewater [/s
Treatment Plant b
TMK (1) 1-5-041: 005

in ¥ |Honolulu

4
\ . 3 Alo
. Harbor Towarl g 8%

aht

e/

PROJECT LOCATION

Sand Island WWTP, UV/EPS OCS
Honolulu, O‘ahu, Hawai‘i

0 Feet
‘ 0 750 1,500 3,000

GIS Layer Source: City & County of Honolulu -HoLis R.M. Towill Corporation
[ Hawai'i Statewide GIS Program I
1 |

Sand Island WWTP, UV/EPS OCS - Final EA



SECTION 2 — Introduction

Figure 2-2: Sand Island WWTP General Site Plan

DNK

Y
%

7"

. L /
L ) —quonms ¢

W

\Ii||

————

24 uoe)s —

Sand Island WWTP, UV/EPS OCS - Final EA



SECTION 2 — Introduction

2.3  BASIS FOR THE ENVIRONMENAL ASSESSMENT

In accordance with Chapter 343, Hawai‘i Revised Statutes (HRS), Section 5, this project
involves the following actions that require the preparation of an EA:

Q) Propose the use of state or county lands or the use of state or county funds;

In addition, the project is located within the Special Management Area (SMA), therefore the
proposed activity is subject to the preparation of an EA per the requirements of Chapter 25,
Revised Ordinances of Honolulu, (ROH), and Chapter 205A, HRS.

Pursuant to the requirements of Chapter 343, HRS, and Chapter 11-200, Hawai‘i Administrative
Rules (HAR), the proposing agency, DDC, has determined that the proposed project is not
expected to have significant environmental effects. Based on analysis and review of
environmental conditions, project effects, and proposed mitigation measures, it is anticipated that
a Finding of No Significant Impact (FONSI) will be issued for this project.

24  PROPOSING AGENCY AND DETERMINATION AGENCY

The project is being undertaken with funds from the DDC. In accordance with Chapter 343,
Section 5, HRS, and Sections 11-200-4 and 11-200-9, HAR, the proposing agency and
determination agency for this Final EA is the CCH DDC.

Sand Island WWTP, UV/EPS OCS - Final EA 6



SECTION 3 — Project Description and Alternatives Considered

SECTION 3
PROJECT DESCRIPTION AND ALTERNATIVES

3.1 BACKGROUND INFORMATION
3.11 PROJECT LOCATION

The project site is located on Sand Island on the south side of the Sand Island WWTP, adjacent
to the existing UV/EPS facility. See Figure 2-2, Sand Island WWTP General Site Plan. The
entrance to the Sand Island WWTP is located on Sand Island Parkway, approximately 0.5 miles
southeast from the Bascule Bridge. See Figure 2-1, Project Location, above.

3.1.2 OWNER INFORMATION

The Sand Island WWTP is located on land owned by the State of Hawai‘i and operated by the
CCH, ENV in accordance with Executive Order No. 3939 issued in 2002. The property is
identified by TMK parcel (1) 1-5-041: 005. The CCH ENV owns the WWTP facilities and
infrastructure. The CCH DDC is responsible for overseeing the design and construction of
facilities at the Sand Island WWTP.

3.1.3 SAND ISLAND WWTP HISTORY

The Sand Island WWTP began operations in 1978 as a primary treatment wastewater treatment
plant. The facility treats all of the wastewater flows generated in the SISB service area, which
extends from Niu Valley in the east, to Salt Lake / Aliamanu in the west.

The Sand Island WWTP has undergone a number of major modifications in the past decade,
including programmed maodifications, permit-related modifications and plant expansion work
(DDC, 2001). As a result of these projects, the facility capacity was expanded to an average daily
flow rate of 90 million gallons per day (mgd) and peak wet weather hydraulic capacity of 271
mgd. The current design data for the existing facility is presented in Table 3-1. The facility
treatment process is described below in terms of liquid waste streams and solid waste streams.

Table 3-1: Sand Island WWTP — 2009 Design Information

Flows

Design Average Flow 90 mgd
Intraday Elevated Flow 113 mgd
Design Peak Wet Weather Flow 271 mgd
Design Storm 2 year 6 hour

Sand Island WWTP, UV/EPS OCS - Final EA 7



SECTION 3 — Project Description and Alternatives Considered

3.2  EXISTING FACILITIES
3.21 LIQUID WASTE STREAM PROCESSES

The project is being proposed to improve odor control in the liquid stream process of the Sand
Island WWTP. A process flow diagram is shown in Figure 3-1, below. The new OCS will be
installed after the effluent junction structure leading to the UV fine screen and UV Disinfection
and Effluent PS. The following is a description of the major liquid stream facilities:

Headworks: This facility was placed in operation in 2005 and replaced the original
Screenings Building. An influent receiving area receives flows from the Ala Moana Pump
Station (PS), Hart Street PS, Sand Island Parkway PS, and the Fort Shafter PS. The
Headworks facility consists of six bar screens with associated screenings washers and
compactors for screenings removal, six Parshall flumes for flow measurement and four
aerated grit chambers for grit removal. Screenings and grit are conveyed and discharged
into a dump truck for disposal at the Waimanalo Gulch landfill.

Flotator Clarifiers and Primary Clarifiers: The plant consists of six flotator clarifiers
(FCs) and two primary clarifiers (PCs). The original Sand Island WWTP had only six
flotator clarifiers to provide advanced primary treatment. Primary Clarifiers 7 and 8 were
added to increase the capacity of the clarification system to an average daily flow of 90
mgd. The flotator clarifiers were originally designed to utilize dissolved air flotation to
"float" the solids to the surface where surface skimmers remove the solids. In recent
years, the six flotator clarifiers and the primary clarifiers have all been operated in gravity
mode as traditional primary clarifiers. The six flotator clarifiers are currently being
converted to primary clarifiers. Three clarifiers are used under normal operations,
typically including Primary Clarifiers 7 and 8 and one of the original six clarifiers.

Inorganic Chemical Feed Building: The building allows the injection of chemicals used
for chemically enhanced primary treatment. Currently iron chloride (FeCls, ferric
chloride) is being utilized for advanced primary treatment and odor control. Polymer is
also being used for flocculation.

Ultraviolet Disinfection Facility and Effluent Pump Station: The existing facility consists
of three effluent screens, six UV disinfection channels, and an effluent PS. Five of the six
UV disinfection channels are currently populated with UV lamps. The UV system has
room for expansion from the current six UV disinfection channels to ten. Four channels
are used under normal operations. During high flow conditions the effluent pump station
is used to provide additional pumping head to discharge the treated primary effluent
through the 84-inch diameter ocean outfall pipeline. At low flow conditions effluent is
discharged through the 84-inch ocean outfall pipeline by gravity.

Ocean Outfall: Effluent is discharged through an 84-inch diameter ocean outfall
extending nearly two miles offshore to a depth of over 220 feet. The total length of the
outfall is approximately 14,000 linear feet (LF). The final outfall pipe diffuses wastewater
through approximately 3,400 LF of the outfall pipe.

Sand Island WWTP, UV/EPS OCS - Final EA 8



SECTION 3 — Project Description and Alternatives Considered

Figure 3-1: Sand Island WWTP Process Schematic

BUING SEO BISEAN

{eAoWaY ST ~—

szeiRg

[

oo

HIIIIIIIIJ

anmpMag
uopdunf
#i2An0 UNjuIA

IIENO UeSIO b«

Sd uenyj3
PIO woz4

_
_
Sl

Aynoed sda/An —

TumsTieas T A

ebpnis pauaxaiyy
Em.iw 105u0D PO

th:a

ol

Le S \& X
(sjouueyd ) —

U0goUUIRA AN s

/ Sd weny3 vm = T “

0
SO0 MaN

20PO SPieS

f

* Jrawhjod

JoqeyD WO palEsey

024

1BWaYOse) _“
Ny inogy ‘ ....... M
weans spros - -
weang pinbn - |
oo |
washs (040D

wesis jonuod

i siayueyn Aewrig JOPO SWOMPESH
s6pis 100eN w w

BENL VY
2ns9Ww0Q

»\

1994

Sand Island WWTP, UV/EPS OCS - Final EA



SECTION 3 — Project Description and Alternatives Considered

3.2.2 SOLID WASTE STREAM PROCESSES
The major solid waste stream processes are as follows:

Gravity Thickeners (GT): Primary sludge from the flotator clarifiers and primary
clarifiers is pumped to three of the four gravity thickeners where ferric chloride and
polymer are added to control odors and assist in thickening.

Wet Sludge Storage Tanks (WSST): Thickened sludge from the GTs and primary scum
from the clarifiers are pumped to the four existing WSSTSs. Typically, one WSST is used
under normal operations, but all four may be called into service at any time. The WSSTs
were originally designed to serve as sludge equalization tanks for the original solids
handling processes, which formerly included a thermal conditioning system, centrifuges
and sludge incinerators. These systems have been replaced with the sludge drying and
pelletizing system now in operation.

Anaerobic Digester: The anaerobic digester involves a continuous feed process from the
WSST into the Egg-Shaped Digesters (ESDs). The digesters reduce solids and produce
energy in the form of methane. The methane or biogas is used as a fuel source for the
sludge heat drying system. A biogas holding tank, hydrogen sulfide scrubber, and
associated auxiliary equipment (i.e., piping, valves) and controls are part of the anaerobic
digestion process. After completion of the digestion process, the liquid digested biosolids
are pumped to the sludge drying and pelletizing system. One digester is currently in
operation with another digester under construction (DDC, 2013).

Sludge Drying and Pelletizing System: The sludge drying and reuse system consists of
digestion containment, centrifuges and final drying and pelletizing. Pelletized sludge is
available for use as fertilizer. The anaerobic digester operations, sludge drying and
pelletizing system are owned by the City and operated by Synagro WWT, Inc. under an
Operation and Maintenance contract. The pellets produced at the facility are beneficially
reused as fertilizer for land applications at agricultural farms, golf courses and parks.
Residual pellet material not suitable for marketing is disposed of at the Waimanalo Gulch
landfill. The majority of the pellet material is being non-commercially used for fertilizer.

3.2.3 ODOR CONTROL SYSTEM

Foul air emissions for the Sand Island WWTP operations are governed by Non-covered Source
Permit (NSP) No. 0216-05-N, Application for Renewal No. 0216-13, issued to CCH on August
13, 2009. NSP coverage includes operations from the initial stages of WWTP processing
including the headworks, clarifiers, gravity thickeners, and wet sludge storage tanks. Prior to
NSP No. 0216-05-N expiring on August 12, 2014, ENV had submitted a re-application which
was accepted by State Department of Health (DOH) — Clean Air Branch (CAB). Therefore, until
a new NSP is issued by DOH, the old NSP is administratively extended allowing operations of
the Sand Island WWTP to continue. Four electric/diesel engine effluent pumps are covered by
the same non-covered source permit governing the foul air systems. Limits on operational hours

Sand Island WWTP, UV/EPS OCS - Final EA 10



SECTION 3 — Project Description and Alternatives Considered

and emission opacity are included in the permit. The new UV/EPS OCS facility may require
processing an application to modify the NSP.

Foul air emissions from solids stream process, including operations of the anaerobic digester, gas
holder, sludge storage, centrifuge, dryer, and the pelletizer, are governed under a separate
Covered Source Permit, No. 0216-06-C. No change is proposed to the Covered Source Permit or
to the solids stream process as part of this project.

Currently there are three main odor control systems operating at the Sand Island WWTP. See
Table 3-2, below, for a summary of the three existing OCS. Odor and emission controls have
resulted in improved ambient air quality, which will continue to produce positive long-term
impacts on air quality surrounding the treatment plant. Headworks improvements were installed
in April 2012 shortly after the installation of Primary Clarifiers and solids improvements in
August and December 2011, respectively.

Table 3-2: Existing OCS at the Sand Island WWTP

Design
System
OcCs Airflow | Installation
Name (cfm) | Completed First Stage Second Stage Process Air Treated
20,000 cfm 20,000 cfm Aerated Grit Chambers
Headworks | 40,000 | April 2012 Screening Hoppers
3+1BTFs 2+ 1 GAC filters | Grit Hopper
10,000 cfm ea. 20,000 cfm ea. Truck Bay Area
Bio-trickling Filters
3+ 1Fans 3+ 1Fans FC 1-6 Launders
Prim_a_ry August 16,700 cfm ea. 16,700 cfm ea. PC 7 & 8 Launders
Clarifiers 50,000 2011 4+1BTFs 3+ 1 GAC filters Influent Channels
(PC) 10,000 cfmea. | 16,700 cfmea. | Cinuent Channels
' ' ’ ' Bio-trickling Filters
Gravity Thickeners
2+ 1Fans 2+ 1Fans Wet Sludge Storage
15,000 cfm ea. 15,000 cfm ea. Tanks
. December Return Flow Pum
Solids 30,000 5011 | Station P
3+ 1BTFs 2 + 1 GAC filters Sludge Division Box
7,500 cfm ea. 15,000 cfm ea. Makai Lift Station
Bio-trickling Filters

Notes: (i) GAC = Granular Activated Carbon, (ii) BTF = Bio-Trickling Filter

3.24 ELECTRICAL POWER

Electrical power is provided by a 11.5 kV distribution system within the Sand Island WWTP.
The system is serviced by two HECO 11.5 kV feeder lines (Sand Island 1 and 2) that connect to

Sand Island WWTP, UV/EPS OCS - Final EA 11



SECTION 3 — Project Description and Alternatives Considered

a Primary Switching Station Building along Sand Island Parkway. In the event of a utility power
outage, a system of backup generators located throughout the plant automatically start and